EXHAUST SYSTEM

http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...

2014 / TC 85 17/14 HQV

) Husqvama EXHAUST SYSTEM
C144710510
i
@/ » @
@7,
/ () o, ™
2 @8
& ® S
@/ f@
(& P
= A
4 =T
@O® @y
@ 0
B
P /o
. ‘ /
@0 s
e L
@@ /
@" €
r /-i
® %)
o /®
e @ @
Position Part number Description Qty
7 47005007100 EXHAUST PIPE 85 SX 07 1
12 50305012000 SWINGELEMENT FOR EXHAUST PIPE 2
16 50305016000 TEN.SPRING L=62MM EY.MOVEABLE 2
17 0770380030 O-RING 38,00X3,00 VITON 2
20 54603048100 RANGE CHANGE METAL NUT M6 3
22 0137060003 SPRING WASHER DINO137-B 6 1
28 0024060106 HH COLLAR SCREW M6X10 TX30 2
30 0025060166 HH COLLAR SCREW M6X16 TX30 2
31 0025060206 HH COLLAR SCREW M6X20 TX30 2
32 0025060306 HH COLLAR SCREW M6X30 TX30 1
57 54605057000 RUBBER SLEEVE D=21MM/23MM '93 1

1of2

11/06/2014 15:03



EXHAUST SYSTEM http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...
68 77205068000 DAMP. COMPON. BLACK 1
69 46205169000 BUSHING 7.5X12X28X7.6 1
70 77205069000 BUSHING 7.5x12x20x8.2 11 1
79 47005079100 SILENCER 85 SX 06 1
80 50305079169 SILENCER ENDCAP SX REAR 1
81 50305079160 STUFFING YARN 160 GRAM 1
82 0770055020 0-RING 55,00X2,00 NBR70 2
84 50233041000 PAIR OF WASHERS M 6 NORDLOCK 2
98 00050000804 SILENCER REP. KIT 160 GRAM 1
99 00050000812 EXHAUST HARDWARE KIT MINI 1

20f2

11/06/2014 15:03



